CITY OF WRANGELL
Wrangell Island, Alaska

PRELIMINAjR Y ENGINEERING REPORT
‘ FOR
WATER FILTRATION FACILITIES

WILSON ENGINEERING
805 Dupont Street, Suite #7
Bellingham, Washington 98225
(360) 733-6100
December 1596



TABLE OF CONTENTS

SUMIMARY ettt ettt sttt etv s v vttt saasssee e eeeeeearanesosesasasamessssssnnees 1
BACKGROUND oottt tiie et eeavensaseeerenerensnsasnssesnsssesas 3
SOURCE WATER oottt eevsisineaseeeereemrvvseneevssnseessnsesssesssas 3
QUANIILY covvrsiinissmisstsiisteecmce e canessstes s nsesscssssmssesesssnssnesssesssrensessmsnnssesssmesseesns 3
QUEBITEY e r sttt ts ittt e et v et ts st v e ssnrssnesessseersrnsemenrenensnesnasesasenssees 4
Physical Parameters ... ..ot 4
Primary Chemical Comtaminants.................cccoccooeeeeeeeeeeeeeeeeeeeeaseeeeeeeeereins 4
[...]
have an effective size greater than 0.4 mm and be highly uniform (low coefficient
of uniformity (~2.5)). A pilot plant with this configuration was placed in operation
October 10, 1996 and was operated 82 days until January 1, 1997. By January
1, 1897 there was sufficient data to project the long term operating
charactaristics of the treatment process and allow full scale design.

Application Rates

Application raies developed in the pilot plant program are summarized below.

Ozone Dose 10 mg/l

Ozone Contact Time 10 minutes

Sodium Hydroxide Dose 3.0 mg/l

Roughing Filter 1.0 gpm/ft?

Slow Sand Filter 0.10 gpm/ft?
Headloss/Scraping

The following graph shows the buildup of headloss during the filter run.

30

25 L
20 +
151
10

Headlass (inches)

1 3 5 7 8 11 143 15 17 19 2% 23 25

Runtime (Days)

October 5 - November 5, 1996 Slow Sand Filter Run



After 25 days the filter run was terminated because water system flushing had
caused high turbidity in the raw water feed which caused rapid plugging of the
slow sand pilot filter. After cleaning the media the filter was placed back on line
December 5, 1996.

Ripening Intervals

Ripening intervals as measured by turbidity reduction where 1-2 days. Typically,
during this period the effluent turbidity stabilized at 0.6 NTU or less.

Slow Sand Filter Performance

Table 7 prezents the average raw and fillerad valuzs for turbidity, teia! celiform,
and color.

. Table 7 = Slow Sand Filter Performance . .
Parameter Raw Water Filter Water
Turbidity (NTU) 1.0 0.5
Color (Pt-Co Units) 55
Total Coliform/100 ml 50 1

Total Trihalomethane (TTHM)

TTHM samples, which is the sum of chloroform, trichloroethane,
bromodichioromethane, and dibromochloromethane, were collected November
4, 1996 from Wrangell's water system at 105 2nd Street and at the Chlorine
Shack. The results as shown in Table 8 indicate that the system is well within
the MCL. After completion of the filtration plant the required chlorine dosage
should be lower, lowering the potential to form TTHMs.

i <Table 8 - Existing Water System TTHMs v
Location Result (mg/l) MCL (mg/l)

105 2nd Street 20 100

Chlorine Shack 3 100

Projected Run Times

Typically, slow sand filters are operated until there is 40-60 inches of head over
the sand surface. Pilot run times were restricted because of changes in the raw



water feed and time constrains for the pilot program. Based on the available
information run times between filter scrapings are projecied to exceed 90 days.
This exceeds the minimum run time of 30 days considered to be necessary for
slow sand filtration to be operationally acceptable.

Ability to meet water qualily standards

Table 9 compares typical pilot plant effluent data to the MCL. There is limited
data for iron and manganese. The data indicates that, with the exception of iron,
the effluent meets the required standard.- The iron MCL is a secondary standard
based on aesthetics and not related to a health issue.

“Table 9 - Slow Sand Filter Effluent Compared to MCLs -
Parametar Units Fittzr Effluent MCL.
Color Pt-Co units 7 15
Turbidity NTU 0.5 1
Iron mg/I 0.4 0.3
Manganese mg/| 0.027 0.05
TOC mg/| 4.0 n/a

Membrane Filtration

Membrane Filter Pilot Plant

The membrane filter pilot plant was a Memcor model 3M10C with automatic air
stripping backwash. The membrane effective pore size is 0.2 micron. The
membranes are arranged in bundles of hollow core fibers. The piant feed
pressure was set at 28 psig. Backwashing intervals were set at 18 minutes.
When the pressure loss across the membrane equaled 17 psig chemical
cleaning of the membranes was required.

Results

The membrane filter was operated for approximately 4 weeks with the following
results:

“Table 10 - Membrane Filter Effluent Compared to MCLs =
Parameter Units Filter Effluent MCL
Color Pt-Co units 45 15
Turbidity NTU 0.1 1.0
Run Time Days 3 n/a

10




Evaluation

The membrane filter performs well for turbidity removal but does not achieve
adequate color removal as a stand alone process and has very high backwash
and cleaning requirements. The cleaning process creates a sodium hydroxide
and detergent waste stream that would have to be hauled or pumped to the
sewer collection system. Piloting of the process was discontinued after 3 weeks
because the backwash and cleaning requirements were unacceptable.

Direct Filtration

Direct filtration is a water treatment process commonly using package plants.
The process consists of chemical coagulation, flocculation, and multimedia
filtration. Craig, Alaska uses this process to treat a water similar to Wrangell's.
Operating results from Craig’s plant were obtained and evaluated to determine
the attractiveness of a direct filtration plant for Wrangell.

Craig, Alaska’s Operating Data

Raw Water Quality

"Table 11 - Comparison of Craig’s & Wrangell’s Raw Water Quality
Parameter Units Craig, Ak. Wrangell, Ak.
Calor Pt-Co units 40 55
Turbidity NTU 0.7 1.7
pH units 6.7 6.7

Flow Rate 5,500,000 gallons per month

Chemical Costs
Na,CO, $425/maonth
Alum $362/month
Polymer $98/month
TOTAL $885/month or $0.16/1000 gallons

Backwash Requirements

Approximately 30% of the water fiitered is used for backwash.

11



Evaluation

Craig's raw water quality is better than Wrangell's. It is likely that Wrangell's
water would require higher doses of alum, polymer, and Na,CO, because of the
higher color content. The monthly chemical cost, excluding chlorination and pH
adjustment, based on Wrangell's flowrate would be $3,400 ($41,00C annually)
assuming that Wrangell's water did not require higher chemical doses than
Craig’'s. The backwash rate for Craig indicates that 1.4 gailons of water are
required to produce 1 gallon of usable water pumped into the distribution system
with the other 0.4 gallons discharged as backwash, a waste stream. The alum
sludge which settles out of the backwash is a sclid waste which must be
disposed of periodically.

High chemical costs, maintenance and operation requirements, and backwash
rates are three negative factors for application of direction filtration to Wrangell's
water treatment needs. The amouni of water required for backwash is
particularly unattractive to Wrangell as there is no surplus available for a
backwash waste stream.

Preliminary Design

Preliminary design is intended to develop and present all of the information
necessary to proceed directly with the detailed engineering design and bid
documents. Design calculations, component sizing, site layout, and a cost
estimate are the basic elements of the Preliminary Design.

Project Description

The purpose of the project is to complete preliminary engineering for a simple to
operate water treatment plant capable of satisfying Wrangell’s water demands
through the year 2020. The City has two surface reservoirs which have
historically provided adequate storage for the water system. A new water
storage tank will be required when the treatment plant is constructed and the
reservoirs will no longer directly feed the water system.

The reservoir water requires a water treatment system to reduce color, iron,
manganese and meet the SWTR requirements. Table 12 summarizes current
and future water demands. Future water demands are based on the projected
population growth, approximately 1% per year as established by the City's 1985
Water System Assessment. Future water demands are assumed to increase
proportionately to population growth. The demand projections assume that the
City does not implement any water conservation measures such as water
metering. The City’s water usage per capita is high, approximately doubie the

12



per connection national average. Installing water meters should reduce the
water usage by at least 25%.

- Table 12 - Wrangell's Water Demands

1994 Demands Gallons per Day  Gallons per Minute
Average Day Demand 705,000 489
Maximum Day Demand 1,057,000 734
Max. Day, Peak Hour - 1285*
Projected 2000
Demands
Average Day Demand 733,200 508
Maximum Day Demand 1,100,000 763
Max. Day, Peak Hour - 1336*
Projected 2020
Demands
Average Day Demand 871,000 604
Maximum Day Demand 1,306,000 806
Max. Day, Peak Hour - 1586~

Alternative Selection

Selected Alfernative

Slow sand filtration is the selected alternative because of the low operation and
maintenance requirements compared to membrane and direct filtration.

Altermnatives Considered

Three water treatment alternatives were evaluated as listed below:

1. Preozonation/Roughing Filter/Slow Sand Filter
2. Membrane Filter/Ozone
3. Package Direct Filtration Plant

The primary objectives of the City in selecting an alternative for design and
construction include the ability to meet the regulatory requirements, produce
aesthetically acceptable water for the system customers, and to be a cost
effective solution to the City’s current and future water demands.

13



Regulatory Requirements

All three alternatives will satisfy SWTR requirements. There are many proposed
regulations which may or may not apply to smaller communities such as
Wrangell. It is likely that the three alternative are equivalent in their abiiity to
meet future more stringent limitations on additional contaminants.

Ability to Meet Aesthetic Requirements

All community water systems have two main aesthetic requirements, appearance
and taste. Wrangell has an obvious appearance problem due to the brown color
in the water from humic acids and turbidity, or lack of clarity, due to suspended
solids. The three alternatives will be equivalent in meeting the aesthetic
reqguirements.

Cost Effectiveness

The construction costs for the three alternatives are roughly equivalent at $3
million. The operating costs, however, will be significantly different.

Labor and Maintenance

Both membrane and direct filtration will require more operator attention.
Additionally, direct filtration requires a significant amount of operator skill as the
success of the process depends on selecting and maintaining a particular
coagulant dose. Managing the chemical reactions in the coagulation process is
crucial to the success and efficiency of direct filtration. Slow sand filtration and
membrane filtration do not require chemical coagulation to work effectively.
Membrane filtration does have a significant amount of equipment requiring
maintenance, and the membranes need to be cleaned frequently in a labor
intensive process.

Power Costs

Both slow sand filtration and membrane filtration have significant power
requiremenis (840 kW-hr/day) because of ozonation. Direct filtration, because it
uses chemical coagulation, has high chemical costs for alum, polymer, and soda
ash. All alternatives will use NaOH (sodium hydroxide) to raise the pH of the
water. Both membrane filtration and direct filtration have significantly more

14



equipment than slow sand filtration and therefore require larger reserve funds for
replacement of this equipment.

Annual operating costs of the three alternatives are compared in Table 13 which
indicates that slow sand filtration has significantly lower operating costs.

.. Table 13 --Yearly Operating Costs ..~ .- 7=, .-
! i
ftem Slow Sand | Membrane | Direct
Filter Filter | Fiitration

Labar 345,000 $100,000 | $135,000
Power $33,300 | $35,000 | $13,500
Maintenance 515,000 $30,000 | $30,000
Qutside Testing $5,000 $5,000 | $5,000

Sand Replacement $12,000 | n/a i n/a
Chemical Costs 57,000 | $12,000 347,660
Equipment Replacement Fund 510,000 | $25,000 | $25,000
TOTAL 3127,300 | $207,000 | $255,500

Site Requirements

Membrane filtration has the lowest site requirement (5,000 ftz) while direct and
slow sand filtration have equivalent requirements (45,000 ). Site requirements
are not an important issue for this project as the City owns large land parcels
available for locating the plant.

Design criteria & Component Sizing

Figure 1 is a process schematic which illustrates the process, design criteria, and
component sizing. A summary of the design criteria and component sizing
calculations are presented below.

Storage Reservoir

The storage reservoir capacity (400,000 gallons) is based on the equalizing
storage required plus fire flow as calculated below:

Equalizing Storage = (peak hourly demand - plant capacity) (150 minutes)
(1,686 gpm - 900 gpm) 150 minutes = 102,900 gallons

Fire Flow = 2,500 gpm x 120 minutes = 300,000 gallons

Equalizing Storage + Fire Flow = 403,000 gallons

15



1339 S5Z | HOIYATII INVIVNHAANS WRHIKYR
1334 &bt NOILYAZII HOGT2 HSINIZ

S OHYOBI3EA INVIYHE3dNS

4330 o | a8 ONvS

4320 ot VIO3H 1H0ddNS

{3MN—-~D SHILWA ) 049 ooD'DaT't T T
1s/ndn ovo IV AG HOISID WARLSYA

18 000 vanY #3013 T¥i0)

HV3 J5 o00'c

SHIE ¥

SYALTIS ONVS HOTE

SYOLVHINTD
JANOZO

PaNaN

A

|| S
N1 HILVA
anNnecad

H
Ed
t

314

13711758

GEALE
HTX

LEIR T

e

FAILICTTS

FIGURE 1 — PROCESS SCHEMATIC
CITY GF WRANCELL ~ WATZR TREATUENT PLANT
PRELIMINARY ENCINEERING REFPIRT

antherw

[SETGHED BT

e
THams S
it
HEZAID AT

NOTLVNIHOTHD
S¥o
HILSAS
NolLng LIS L/
01 SHALTIA aNVE HOTS
v w i So¥dAD :uhn__..mz_zu:ﬂu
TITHYVITD e
i YALTIS ONTHON0Y
_@ | g |- SYIOAHASTH
- ooao Hodd dddH ..@

it II@I s i i <= FARED) \ THED waE 00 0 |f—at » s

: ; ooo

M |@_| ol (el (B R HOLIVINGD

| wionasis |F R —

W STOHINOD : H mm m

m YOLVNIAOTHO : S e e B

| ¥ ASNOH dN0d Y Y

. m. % E_,_#mm Ex_z_

: I 3 HWALSAS ATTd

¥ Y FAIXOUTAH WAIGOS
im0 13100
N0 Nevud

1334 OFE | ATI3 3OVAHNS WILVA VW
1331 OIC NOUVATT 35V J3AVaD WA B OL ¥ viazn
SHOTVD DOD'Dgk ALIDVdYD ((em=1) L®E1%8D ST T
TTOATISTT SFTTId ONIHON0E AOTAd0

145 DUFGRT STALET
[EERRIRREERREE]
FAR. LERA) S4T-00 41

BELLIKGHAN Wk BAT2Y

Thu Dec 26 11:27: 13 1986 WAH

JelilipieaNip

SURYEYORS

%

ENGINEERS

C: \EPASD112\DWGES\FIGURE

somn (=

Ti8G




Design Criteria

Parameter | Peak ! Average
Water Demand (gpm) | 900! 600
Ozone Dose (mg/l) | 10i 8
Ozone Contact Time (minutes) | 101 15
Roughing Filter Rate (gpm/ft2) ! 1 0.67
Number of Roughing Filters i 2 2
Slow Sand Filter Rate (gpm/ft2) ! 0.1 0.07
Number of Slow Sand Fiiters | 4 4
1

Sodium Hydroxide Dose (mg/l) 3 3
|
Component Sizing
Parameter L Peak Average
Ozone Generation (Ibs/day) L 108 57.6
Ozone Contactor (galions) ‘, 9000 9000
Rough Filter Area (ft2) Total | 900 900
Rough Filter Area (fi2) Each | 450 450
Slow Sand Filter Area (ft2) Total | 9000 9000
Slow Sand Filter Area (ft2) Each | 2250 2250
Sodium Hydroxide Feed (Ibs/day) 32.4] 21.6

Hydraulic analysis

Figure 2 illustrates the hydraulic profile of the water plant and related reservoir
system. The plant is located so that ail of the usable storage in the lower
reservoir can flow by gravity through the filtration process. The proposed
400,000 gallon water storage tank is located at an elevation that will boost the
water pressure in the upper pressure zone approximately 20 psig during normal
operating conditions.

Estimated Power Requirements

The exact power requirements will not be known until detailed engineering plans
are near completion. The power demand factors can be estimated from the
preliminary engineering information as summarized below:

KVA
Ozone Generating Equipment 90
Effluent Pumps (40 hp) 40
Lights, Receptacles, & Misc. 30
Heating 40
200 (equivalent to 268 hp)
Amperes @ 480V 241 amps

17



iy

a%i

(v 1A

¢4

o

i1

oEE™

ole

e

ote

i

Fi: T

[T

TTAMYVITI |

e-SONI  ISINGNY

..\Iu...ﬁs IDHINDD

. ST ™ AT JODM HOIHILHIE

Y2 = "ATTI HOOLF QIUSML ANFIIVD Jelid
JSGZ = 'AQ1F INVLYNEIJINS WONIYA
GYE o= A3 :GG.: OIHSINIS Y3

SYALTIA Q>:x.m. MOUTS

EA RIS
hl JIAvuS

)

: o HIdAn
: LT 03UVH0N3D1T
i UHY “IATYA_TONLNGD
"WINVULS “HILIN HILYM

ED&UW&EOU
ANDZO ¢

7

drnd

Adid NIVID H30NN

i dD DOF @ 53U
STVAOIMONI HONCYH] S5I0V3H

/1
7g b @ {959°1) 5300 5T a\;
Idid 8 41 B18 = DN S0l
3dld NvuO HIOND 031vHdauId
i S/ 0D =
I OOV SO B S RPN X ¢
:
:
H :
HE- H
m LEED Y
: :
. é.-..:.::-.w: sero-

. nalsas . 0LE = 35vE

NoIhailsid o1

DEE = NO aAnd czw

SEC = NO dind h.m_

A¥E = MDIEIAO

I uhdgh

L
=

L LR CRELEE RERSIT LRSI RaT N qy]

|
-

......:.:..m....w....l.....*.p_c:m_”_mmm.

L HIOANISTY

W08 =

£L.a muuc_zc 5 _\.s LOv. = HIONFT. TVIOL ..

>“._._u ILYNHIANS Xvri